
-1

t

OIO waterþr n n\ rn c-{-,/\
PLANIT

r.t J, rÌì,1¡i .,1¡';Lria,trr'j i)r,/ l,l
.t()rlSuLrl¡¡(ì
\,7



Tweed Coast Waste Water Strategy - Servicing Future
Urban and Employment Lands

Checker Solo Water

Wayne Williamson

Checker ADG

Dr Charles Kelly

Checker Planit Consulting

Adam Smith

Report No - 4 For review

September 2012

Pr¡vate & Confìdential

"Tweed Coast Waste Water Strategy- Servicing Future Urban & Employment Lands'



Table of Gontents

1.1 Background .......,.......1

...............3

...............5

2 Description of Environment 7

2.1 lnteractionwith DevelopmentReleaseAreas................. ...'.....'''......,.......7

..........................8

1.2 Purpose and Sæpe ol the Strategy Plan
[...]
The microfiltration (MF) membranes are manufactured by Mitsubishi Rayon (Sterapore HF: SUN 10534 LP) or similar

comprising a polyethylene hollow fibre hydrophilic material capable of particle cut-off to 0.4 microns. The module is

inserted directly into the tank, Each membrane cartridge has an individual connection to the permeate line and valves on

each membrane cartridge can isolate individual cartridges. Connections are provided on the permeate line from each

cartridge to facilitate cleaning-in-plant (ClP). Purified water (permeate) is drawn through the membranes, from the MBR

Tank, under a vacuum generated by the permeate pump.

The permeate is monitored continuously for NTU quality (if it reaches above 1 NTU, the plant will alarm and shut down if

this level is exceeded). pH is monitored between 6.0 and 8.5 and is corrected by caustic dosing. The TDS levels are

monitored and logged continuously.

Cleaning facilities have been installed to carry out insitu cleans when the pressure drop across the membrane reaches

34 KPA. The pressure drop is logged 24 hours a day seven days a week via the control system. A critical alarm will be

activated if this pressure is ever reached. The cleaning process is carried out over a 12 hour period. The pressure

sewerage system, the influent tank and the anaerobic tank have enough storage capacity while this process is being

carried out,

Figure 5-2: Photo of existing MBR treatment works at Forest Resort (Creswick, VIC)

Private & Conlidentiel

'Tweed Coast Waste Water Strategy- Servicing Future Urben and Employment Lands"

Page 29



5.4.2 Advanced Wastewater Treatment Plant (Class A+)

5.4.2.1 Flow Rates and Water Quality Targets

The Advanced Wastewater Ïreatment Plant (AWTP) is designed to treat Class A MBR permeate to Class A+ recycled
water standards to allow reuse in the non-potable water reticulation system, The pathogen log reduction targets for Class
A+ recycled water are provided below in Table 5-3.

Table 5-3: Log reduction targets for viruses, bacteria and protozoa in Glass A+ recycled water,

The targets shown above are based on a reduction from raw sewage; hence the MBR provides some of the overall log
reduction targets. Verification and validation monitoring will be undertaken during plant commissioning to ensure the
targets are achieved; this is addressed in more detailed in Section 6.5.

The expected quality of Class A+ recycled water from the AWTP is outlined below in Table 5-4. This will be achieved
through the use of a robust treatment process as described in Section S.4.2.

Table 54: Glass A+ recycled water quality targets from AWTP

Parameter AWTP WaterQuality

BOD <5 mg/L

SS <5 mg/L

pH 6.5-8.5

Turbidity <1 NTU

Viruses <1 indicaior pfu/'100 mL

Bacteria <1 indicatorcfu/100 mL

Proiozoa <1 indicatorcfu/100 mL

TN < 7 mg/L

TP < 0.25m9/L

TDS <500m9/L

The peak design capacity of the AWTP will be based on peak day demand for recycled water from the dual reticulation
system. As discussed in Section 4.2, average day demand for Class A+ recycled water at each lot is expected to be
approximately 320 UEI/day. This does not include inigation of common use open space and parkland areas.

Private & Confidential

"Tweed Coast Waste Water Strategy-Servicing Future Urban and
Employment Lands"

Health Parameter Log Reduction Target

Viruses 7-log reduction from raw sewage to recycled water

Bacteria 6lo9 reduction from raw sewage to recycled water

Protozoa 6Jog reduction from raw sewage to recycled water

Page 30



The peak design capacity of the AWTP will be defìned during the next stage of this project as part of the IPART approval

process when more information is available, however an overall value in the order of 1000 UET/day would be expected.

Ihis would equate to peak capacity in the order of between 0.8 and 2 Ml/day across the various zones in the scheme,

5.4.2.2 AWTP Process Description

The AWTP design is based on the principle of providing multiple barriers for protection against pathogens and includes

the sophisticated online monitoring systems required to ensure the various unit processes are performing within

specification, lf non-compliant recycled water is detected the system will be shut down to avoid supply to customers until

the fault is rectifìed.

To ensure the required water quality and pathogen log removal targets are achieved, the AWTP includes the following

unit processes:

. Multimedia filter pre-flltration step

. Membrane Ultra filtration

. 30% side stream Reverse Osmosis

. Ultraviolet disinfection

. Residualchlorination

A brief description of the AWTP unit processes is provided below.

M emb ra n e U ltra f iltratio n

The UF membrane unitwillbe installed in series afterthe MBR unit. Ultra fìltration is a pressure driven process in which

the fine-pore membrane acts as a selective barrier to restrict the passage of pollutants in the feed water. The UF unit is

manufactured by DOW (model SFX2860) with a nominal pore size of 0.03 ¡rm. The primary function of the UF unit is to

filter the MBR permeate to remove microorganisms and microbes such as viruses and protozoa. The UF membrane unit

is sized to treat a maximum of daily flow, which can cater for the average daily operational flow from the MBR plus

treating previously treated Class A recycled water stored in the recycled water dams.

(

il
¡

.--+ç r,,,¡'.¡

I

t1
K

¡

{

T

a

ir lü

i

I
a

ii
-t

Fr

I.-Fr.,
'' --y'}l$. ¡üt

_ 
-_

t' :l--lrr¡lrr

Private & Confìdential

'Tweed Coast Waste Water Strategy- Servicing Future Urban and Employment Lends"

Page 31



Figure 5-3: Exisling Ultrafllkation membrane unit at Deep Creek Marina Resort (Moama, NSW)

Reverse Osmosis fRO)

Reverse Osmosis is a process for the removal of dissolved ions from the permeate in which pressure is used to force the
water through a semi-permeable membrane, which will pass the water but rejects most of the dissolved solids including
salt and nitrates.

R01 treatment unit has a design capacity of 0.4 MUday with about 85% recovery and will be installed within the WWTP
building, RO1 unit is skid-mounted low energy brackish water R0 membranes manufactured in Thin Film Polyamide by
Filmtech or similar.

R01 is designed to treat about 1/3 of the UF permeate during normal operation to reduce salinity to around 500 TDS,
However, since the recycled water quali$ standard for discharge to the water ways is more stringent, especially from a
nutrient perspective to ensure that recycled water discharges don't compromise the Rive/s environmental values, RO1
will have to fully treat the UF permeate during such circumstances.

It should be noted that there are already projects in Aushalia that use RO systems as additional treatment mechanisms
to polish treated effluent to achieve very low nutrient levels, The Western Corridor recycled water project in South
Eastern Queensland, which has a totalcapacity of 232 Ml/day is being developed in stages. Stage lAof this project,
which involves wastewater treatment at Bundamba has been operational for about a year and to date, has met all of its
critical water quali$ parameters including the very low nutrient levels of 0.5 mg/L TN and 0,01 mg/L TP. This WWTP
uses UF membranes and R0 membranes following the standard tertiary treatment of wastewater to reduce nutrients
(and other contaminants) to this very low level. We are adopting similar concept of using MBR technology to produce
high quality tertiary treated effluent, followed by UF and RO to achieve very low level nutrient discharges to the receiving
watenuays.

Figure 54: Revense Osmosis unit with comparable capacity to R01 at (Bridge Water Vic).

U ltraviolet Disi nfection

A UV disinfection unit manufactured by Calgon Carbon Corporation will be used to treat the UF permeate (parlially
through RO1) as a further barrier to inactivation of bacteria, viruses and protozoa. The UV disinfection unit will be self-
cleaninq with intensity monitori ng and failure detection to ensure its continuous effective operation.

Private & Confidential

"Tweed Coast Waste Water Strategy-Servicing Future Urban and
Employment Lands"

Page 32



The appropriate UV dose rate and UV transmission will be determined during the IPART approval process to ensure the

final pathogen log reduction targets for Class A+ recycled water are achieved. This is discussed further in Section 6.5.

Residual Chlorination

Residual chlorination will be undertaken based on the following chlorine dosing philosophy:

Pre-Chlorination of MBR permeate prior to feed into the UF membrane system (this is also used to minimise

pathogen and algae growth in the wet weather storage).

Chlorination using a baffled chlorine contact tank designed to provide a minimum of 0.6 mg/L free chlorine

residual after a minimum 30 minute contact time,

Chlorination at the dual pipe recycled water supply tank to ensure a continuous free chlorine fesidual of 0.6 mg/L

at all times.

. lf required chlorine booster stations will be provided in the extremes of the recycled water reticulation network,

Following treatment in the AWTP the recycled water will be of Class A+ standard suitable for reuse in the non-potable

water reticulation system. Verification and validation monitoring will be undertaken during plant commissioning to ensure

this standard is achieved. This is discussed further in Section 5,3,2.

5.4.3 Control System

The MBR equipment is controlled by the Main Plant Control System. Readings from instruments are electronically

recorded and controls for many instruments can be electronically and remotely monitored and triggered using the Plant

Control System, The Plant Control System can operate under Manual and Automatic control modes. The basic system

logic and operating requirements are to be detailed in the Functional Description included in the WWTP Operation and

Maintenance Manual, which is to be prepared and finalised during the commissioning phase.

A computer controlled blower aerates the sewage and a permeate pump draws the product water through the

membranes and discharges it into the permeate pipe for subsequent UF, R0, UV and chlorine dosing, The level in the

anaerobic tank controls the speed of permeate pump to maintain the consistency of the treatment process. As the

concentration of solids increases in the permeate line to a set point, the operator will pump the sludgeliquor back to the

inlet tank or directly to a tanker for offsite disposal. The MBR tank can be decanted back to the aeration tank as required,

After MBR effluent has undergone UF treatment a proportion of it is automatically diverted to the R01 unit to be collected

again with the remainder of the UF permeate in the UV feed tank.

5.4.4 Wastewater Treatment Plant Building

All equipment for the MBR and AWT plants will be enclosed in a building, with approximate dimensions of 70 m by 15 m

located at a selected site within each zone of the scheme. The recycled water pumps and irrigation pumps will also be

contained within the plant building, A typical layout of the WWTP building is shown in Appendix 2 and an example of an

existing treatment plant building is provided below in Figure 5-5,

The plant building will assist in minimising noise, odour, aerosols and aesthetics impacts of the treatment plants and will

incorporate the following control measures:

. Odours from treatment tanks will be ducted to activated carbon filters

Activated carbon filters will be fìtted on all building vents stacks

Deodorising sprays will be fitted to all on vent stacks outlets

a

o

a

a

a

Private & Conf¡dential

"Tweed Coast Waste Water Strategy- Servicing Future Urban and Employment Lands"

Page 33



Appropriate noise controls on the building and individual mechanical items to ensure noise levels at nearby
residential properties are below threshold limits.

Appropriately located with screening vegetation to minimise aesthetic impacts.

It is worth noting that the operational MBR sites of similar design at Deep Creek Resort (Moama NSW, approved by local
council and EPA NSW) and Forest Resort (Creswick, VlC, approved by the EPA) have not resulted in any complaints
from residents who reside within 60 m and 130 m of the MBR plants respectively and are used as an example only,

Figure 5-5: Existing treatment plant building at Deep Creek Marina NSW

5.4.5 Treatment Residuals & Waste Management

5.4.5.1 Waste Activated Sludge

Liquid sludge is removed when the MLSS in the MBR tank becomes too high (the MBR tank should have an MLSS of
approximately 8,000 mg/L for optimal operation; when MLSS is above 13,000 mg/1, an alarm is activated via the DCC
system for the sludge to be removed). The MBR sump pump is used to remove sludge for recycling back to the inlet tank
or for transfer to a waste sludge tank or collection tanker for offsite transport to an EPA approved treatment facility, The
MBR produces around 1.2% activated sludge for removal from the system when required as detailed above.

Frequency of sludge removal is expected to be every 2 to 4 weeks when the treatment plant is fully loaded. At this stage
the sludge is expected to be transported to an EPA approved facility.

5.4.5.2 Screenings

Wastewater screening is via rotary brush screen with separation down to approximately 1 mm. The screenings are
dewatered and temporarily stored in a sealed plastic bag which is collected in a wheel bin device until removed from the
site for disposal at the nearest approved land fill managed facility. The frequency of screening removal is expected to be
approximately fortnightly.

Private & Confidential

'Tweed Coast Waste Water Strategy-Servicing Future Urban and
Employment Lands"

a

a

Page 34



5.4.5.3 Reverse Osmosis System Concentrate

Reverse Osmosis units (treating UF permeate) will be designed to have permeate recovery ratio of 0.85 to minimize

brine waste stream volume. The RO brine waste stream will be sent to an above ground evaporation pond where the

volume will be further reduced through natural processes. The evaporation pond will be a turkey nest dam constructed

with a polyethylene liner, The total footprint and depth of each PE lined dam will be confirmed during detailed design

submitted as part of the IPART application when final sizes and details are known, but it is likely an evaporation pond

area of approximately 2,500 m2 will be required for each WWTP.

During periods of extended wet weather the evaporation ponds may accumulate rainwater. This rainwater-diluted brine

waste will be managed by transferring small volumes to the wet weather storage for mixing with irrigation water (with

salinig monitoring). Where this is not possible due to high salinity, the waste stream will be removed by an EPA

licensed contractor for disposal at an approved disposal facility.

5.4.5.4 Chemical Storages

Chemicals used in the wastewater treatment plant include:

. Alum/metals salts for enhanced phosphorus removal will be dosed into the aeration tank;

. 15o/o caustic soda for pH control, which is dosed into the anoxic tank;

. 25% caustic soda, which is used for in situ membrane cleaning to control inorganic fouling;

. Sodium hypochlorite for membrane cleaning to control organic fouling; and

. Acetic acid, which is used as a supplementary carbon source in the aeration tank.

All chemicals will be stored in bund well ventilated areas within the confines of the wastewater treatment plant building in

accordance with EPA regulations. Any spills that occur will be contained within the bund and removed by EPA licensed

contractor for disposal at an approved disposal facility,

Waste oils, cleaning equipment and chemical containers will be stored temporarily in rubbish bins or skips located in or

near the wastewater treatment plant for disposal by EPA licensed contractors.

5.5 Effluent Management System

5.5.1 Overview

The proposed effluent management strategy involves urban non-potable reuse of Class A+ Recycled Water supplied